P

N CERTIFICADO DE CALIDAD /

h Ternium SEEEE. MILL TEST . B B
TERNIUM MEXICO, S.A. BE C.V. Fecha de Emision/ Date of issue No./ Document number
R.F.C. TME-840710-TR4 (DMA) 27/05/2009 588655
Av, Universidad No. 992, Cofonia Cuauhtémoc, San Nicolas de los Garza, N.L., Codigo Postal
66450 m W m@m M
Teléfonos: +52(81)8329-8500 588655
www.ternium.com
Cadigo cliente/ Customer |D Pedido No./ Sales order Orden de compra/ Purchase order
1269 106724 6263
Cliente/ Customer Remision/ Delivery
PLESA CIA 588655
AV. VALLE DE LAS ALAMEDAS # 66-0 COL. SAN FRANCISCO CHILPAN
TULTITLAN
MX
54940
Medio de Transporte/ Means of transportation
Triple eje con susp. de a

Descripcion de mercaderias/ Goods description

ROLLO FRIO TENSIONIVELADO
Datos Generales / General Data
No. Rollo/Coil { Colada/Heat jRecubrimiento/ PesofWeight Espesor/ Ancho/Width Largo/Length Capa/Thickness
id. Coating Thickness mm
/in

kg [ls] in mm in mm oz/ft2 gimz2
HA14820AH 13394 N/A 9300 20530 1.57 / 0.0618 48.19 1224 N/A N/A N/A N/A
HA14820A 13394 N/A 8770 19360 1.57 /0.0618 48.19 1224 NIA N/A N/A N/A
HA14820AJ 13397 N/A 8260 18234 1.58 / 0.0622 48.19 1224 NIA N/A N/A N/A
HA14837AH 29596 N/A 9000 19868 1.57 /0.0618 48.15 1223 NIA N/A N/A N/A
HA148393Al 13398 N/A 7690 16976 1.58/0.0622 48.19 1224 N/A N/A N/A NIA
HA14893AJ 13398 N/A 7950 17550 1.58/70.0622 48.19 1224 N/A N/A N/A N/A

1. TS: Tratamiente superficial, Aceitade, Sellado / ST: Superficial treatment, Oiled, Stenciled,etc 2. LE: Limite elastico / YP: Yield Peint 3. RT: Resistencia a la tensién / TS: Tensile Strenght
4. RB: Rockwefll B 5. LVLL Limite tnferior / Lower Lirnit &. LS/UL Limite Superior / Upper Limit

Observaciones / Comments CL/ID#

. Firma / Signature
Certificamos que el malenal aqui descrito ha sido _:m_umnn_o;wnn ¥ msmwgmuo por personal autorizado _anm_uman_maﬁ del area s e
... de manufactura con resultados satistactorios en cancordancia con la norma arriba descita,

We here certify that the 3u$qﬁ_ nmwnqaumn in zm_.m has been tested .w:n inspected by authorized personal Ea_uw:nma e h. 7
- ..Jmawacﬂnﬁ::m amnmn:_m:. E_Hz itory.results in “ith requirement: of tha éa,..a muaﬁ?ugcs .__ L

= +.q ?,.r:,o

}
Ing. >=mu:_o§m:r
C o TermiumLaBs T

e

Page 1 of 3



CERTIFICADO DE CALIDAD /

- Ternium o . , MILL TEST

TERNIUM MEXICO, S.A. DE C.V. Fecha de Emisién/ Date of issue " No./ Document number
R.F.C. TME-840710-TR4 (DMA) 27/05/2009 588655 .
Av, Universidad No. 992, Colonia Cuauhtémoc, San Nicolas de los Garza, N.L., Cadigo Postal
66450 s 588655
Teléfonos; +52(81)8329-8500 588655
www.ternium.com -
Datos Generales / General Data
No. Rollo/Coil | Colada/Heat TSIST (1) | No. Parte/Part Descripcion/Description MNorma de Grado/Grade
id. Calidad/Quality
Norm
HA14820AH 13394 N/A N/A N/A SAE J403 1008
HA14820A1 13394 N/A N/A N/A SAE J403 1008
HA14829AJ 13367 NIA N/A N/A SAE J403 1008
HA14837AH 29586 N/A N/A N/A SAE J403 1008
HA14893Al 13398 N/A N/A N/A SAE J403 1008
HA14893AJ 13388 N/A N/A N/A SAE J403 1008
Calidad del Acero / Steel Quality (Analisis Quimico/Chemical Analysis)
No. Rollo/Coil | Colada/Heat C Mn P s Al Si Cu Cr Ti
id.
HA14820AH 13394 0050 | 0.170 | 0.005 | ©0.004 | 0.035 | 0.02¢ | 0.020 | 0.010 | 0.002

Calidad del Acero / Steel Quality (Analisis Quimico/Chemical Analysis)
No. Rollo/Coil | Colada/Heat c Mn P S Al Si Cu Cr Ti
id.
HA14820Al 13394 0.050 | 0470 [ 0.005 | 0.004 0.035 | 0.020 | 0.020 | 0.010 0.002

Calidad del Acero / Steel Quality (Analisis Quimico/Chemical Analysis)
No. Rollo/Coil | Colada/Heat C Mn P S Al Si Cu Cr Ti

id.
HA14829AJ 13387 0.050 0.190 0.005 0.003 0.038 0.020 0.020 0.010 0.002

Calidad del Acero / Steel Quality {(Andlisis Quimico/Chemical Analysis)
No. Rollo/Coil | Colada/Heat C Mn P s Al Si Cu Cr Ti

id.
HA14837AH 29596 0.050 0.180 0.003 0.003 0.038 0.030 0.020 0.010 0.001

Catidad del Acero / Steel Quality (An&lisis Quimico/Chemical Analysis)
No. Rollo/Coil | Colada/Heat c Mn P S Al Si Cu Cr Ti
id.
HA14893Al 133588 0050 | 0180 | 0.005 { ©.002 | 0.032 | 0.02¢ | 0.020 | 0.010 | 0.002

1. TS: Tratamiento superficial, Aceitads, Sellado ! ST: Superficial treatment, Qiled, Stenciled,etc 2. LE: Limite elastico / YP: Yield Point 3. RT. Resistencia a la tensién / TS: Tensile Strenght
4. RB: Rockwell B 5. LILL Limite tnferior / Lower Limit 5. LS/UL Limite Superior 7 Upper Limit

Observaciones / Comments CL/ID#

Firma / Signature
Certificamos que el material agui ammnm_.n ha m.no _:mvmnn_o:muo y ensayado por personal autorizado __._amum_._a_m_.:m del .u.dm ) 3
.de manufactura con resuliades.setisfagiorics en concordancia con Ja norma arriba descrita ;
We.here nw:._? that the materiat described in here has been tested and inspected by mcn:oaumn umao:m_ Sn_um:am:
‘the manulactiring amumn.dm:. with ummﬂmn_oa_. results in accoruance with requirements of the mgco fication” -
4 e :
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- Ing. Antoriic Mani :
ooTemiumlabs . o L ol
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n Ternium

TERNIUM MEXICO, S.A.DEC.V.

CERTIFICADO DE CALIDAD /
MILL TEST

Fecha de Emisidn/ Date of issue
({DMA) 27/05/2009

" “No./ Document number

588655

R.F.C. TME-340710-TR4
Av. Universidad No. 992, Colonia Cuauhtémoc, San Nicolas de los Garza, N.L., Codigo Postal
66450 m w w @m m
Teléfonos; +52(81)8329-8500 5B8655
www.ternium.com
Calidad del Acero / Steel Quality (Andlisis Quimico/Chemical Analysis)
No. Rollo/Coil | Cotada/Heat C Mn P S Al Si Cu Cr Ti
id.
HA14893AJ 13398 0.050 | 0.180 | 0.005 0.002 | 0.032 | 0.020 | 0.020 | 0.010 | 0.002

1. TS: Tratamiento superficial, Aceitado, Selladc / S$T: Superficial treatment, Oiled, Stenciled.etc 2. LE: Limite elasticc / YP: Yield Point
4. RB: Rockweil 8 5. LI/LL Limite Inferior / Lower Limit

3. RT. Resistencia a la tension / TS: Tensile Strenght

6. LS/UL Limite Superior / Upper Limit

Observaciones / Comments

CLID#

Om:aam:.oa que el Eu_m:w_ .un.._. nmmn:»O :m sido inspeccionade y ensayado por personat aulonzade _:n_mugn__m:.m del area

. a con Ztorios en concordancia con la norma armba descrita .

SB here cBnity that the am_m:m_ described in here has been tested and | by avtherized persanal sndpe :

.sm(am:cnun?_:nm department with mmﬂm?.‘ﬂoa cesults in accordance with' _,mnl.qm.dmau of the above specificatiol B
e Do T} ; .

Firma / Signature

tis Ing. Antonio Mani*
o Jerniumbabs oo .o
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